REQUEST FOR QUALIFICATIONS No. 15-012/DW

FOR

SUPPLY OF A SUBMERGED MEMBRANE FILTRATION
SYSTEM FOR A DRINKING WATER APPLICATION

FLORIDA

ENGINEER

Carollo Engineers, Inc.
401 North Cattleman Road, Suite 306
Sarasota, Florida 34232
Ph.: 941-371-9832
Fax: 941-371-9873

DEADLINE FOR CLARIFICATION REQUESTS: December 2, 2014 AT 3:00 p.m. EST

RESPONSES (SOQ) ARE DUE BY: DECEMBER 9, 2014 AT 3:00 p.m. EST

ONE (1) ORIGINAL AND SEVEN (7) COPIES AND ONE (1) CD OF THE STATEMENTS
OF QUALIFICATIONS SHALL BE SENT TO:

Manatee County Government
Financial Management Department, Purchasing Division
1112 Manatee Avenue West, Suite 803, Bradenton, FL 34205
Attn: Dennis Wallace, Procurement Contracts & Buyer Manager
[...]
Parent company, years in current organization.

List any litigation or judgments involving any submerged membrane filtration system
against the Supplier within the last five (5) years. The description should include the
year originally filed, the nature of the litigation/judgment, and the final resolution.

Section 4 - Manufacturing Capacity

The Supplier shall provide the following information related to membrane product
manufacturing capabilities.

Identify the location(s) of hollow fiber membrane material and membrane module
manufacturing.

Identify location(s) from which modules are shipped to current operating facilities in
the United States.

If the manufacturer of the membrane system is different from the module supplier,
manufacturer of the membrane unit equipment shall be stated.

Define how the supply chain is organized, monitored, and controlled for all major
components from raw materials to membranes and system.

Indicate the quality management system certification (ISO or equal) for each step of
the supply chain.

11

Request for Qualifications.15-0127DW.Nov6.docx



3.5 Section 5 - Experience

The Supplier shall have required experience with SMFS of water for potable water
treatment. Both membrane manufacturer and equipment manufacturer qualifications will be
required. Installations listed to demonstrate experience are subject to verification based on
reference checks. Information provided under this section will be used to identify facilities
that will be contacted. The County shall follow up with facilities identified here and verify
with each one of its applicability to this project. Facilities will be contacted for each Supplier.

The Supplier shall provide the following:
. Comprehensive list of its potable water membrane filtration installations.

° A detailed description of applicable reference plants that meet the minimum criteria
listed above including:

— Either a process flow schematic (including treatment chemicals), or a list of the
unit processes comprising the treatment train.

- Location

- Capacity

- Start up date

- Scope of supply (products/services provided for each).

- Aftermarket services and parts/spare parts being provided.

o Rate of broken fibers (average and maximum fiber repair rate, as number of fibers
repaired/ft?/yr).

° Reference contact information (include name, email address, phone number).

. Resumes of key personnel with focus on submerged membrane facilities.

3.6  Section 6 - Membrane Configuration, Operation, and Chemistry

The Supplier shall provide a description of pilot-scale and full-scale equipment including
description of the membrane configuration and chemistry, including the following
information:

. Membrane material(s).

. Membrane fiber diameters (ID and OD).

. Membrane pore size (nominal and absolute).

. Membrane symmetry (symmetric, asymmetric, composite).

. Supplier module designation.

12

Request for Qualifications.15-0127DW.Nov6.docx



° Feed side membrane surface area per module (sq feet).

° Tolerance to oxidants (instantaneous (mg/L) and lifetime mg/L-hours).
° Range of pH tolerance (continuous and in cleaning).

. Compatibility with aluminum based coagulants.

. Tolerance to use of powdered activated carbon. Provide a maximum dose (above the
minimum criteria listed above), duration, and any specifications on the characteristics
of the carbon used.

. Tolerance to water treatment polymers. Specify type, molecular weight or list
polymers that the Supplier has experience with and are compatible without
detrimental impacts to process performance. (Note: The polymer currently used for
pretreatment at the LMWTP is PN100PWG (high molecular weight nonionic polymer)
from the KED Group Inc).

3.7 Section 7 - Membrane System Filtration and Disinfection Capabilities

The Supplier shall provide its third party testing results for pathogen removal and a list of
written state approvals (for states where use in drinking has been approved). Indicate if the
testing was done in conformance with the US EPA Membrane Filtration Guidance Manual.
At a minimum, documentation of third party testing shall include the following information:

° Module designation.

. Description of the membrane tested.

o Test site location.

o Raw water source.

° Awarded cryptosporidium removal credits.

. Operational limits including maximum flux and transmembrane pressure.
. Describe approach to log removal value calculation.

° Provide pore size distribution data include nominal and absolute pore size and
identify methods used for characterizing pore size distribution.

3.8 Section 8 - Conceptual Membrane System Layout

As proof of concept that the proposed system fits into the existing filter gallery, the Supplier
shall provide a layout (plan and sections) for the membrane system. The Supplier shall
provide preliminary process projections.

13

Request for Qualifications.15-0127DW.Nov6.docx



The Supplier shall include:

Conceptual layout for 52 mgd of net membrane filter basin capacity into filter Bay B.
The layout shall provide for a constant feed water flow assuming two out of service;
one out of service for a chemically enhanced backwash or a membrane integrity test
and another out of service for an extended chemical cleaning cycle.

Preliminary process projections including range of instantaneous flows at capacity,
residuals volumes, chemical cleaning regimes.

4.0 PROOF PILOT TESTING OF PREQUALIFIED MEMBRANE

SYSTEMS

The general objectives and requirements for the side-by-side pilot testing of the prequalified
membrane systems are listed below. The detailed piloting requirements and pilot test
protocol will be developed as part of subsequent tasks, and provided to the prequalified
Suppliers at a later date. Side-by-side pilot testing of prequalified membrane systems will
be used to validate membrane performance and associated life cycle cost evaluation.

General Piloting Objectives

Side-by-side pilot testing and evaluation of prequalified membrane systems (estimated
3 month operation)

Validation of performance and life cycle cost evaluation
Performance, evaluation and verification of integrity testing
Evaluation of fouling

Water quality monitoring protocol and evaluation of results

Evaluation of water treatment plant chemicals and membrane efficiency

General Piloting Requirements

Provide a UF pilot test unit for a minimum operating period of 3 months (4 months
including installation) at the LMWTP site. The County will be responsible for providing
an adequate site and required utilities. It is assumed that day-to-day operation and
sampling associated with the pilot plants will be managed by the County operations
staff.

Provide the UF pilot system to be fully functional and skid-mounted for use in the pilot
test program, complete with all pumps, tanks, compressors, strainers, and other
ancillary systems needed for full operation during the pilot testing. Provide all equipment
necessary for performing ‘Clean in Place’ (CIPs), intermittent chemical cleans, and
direct integrity monitoring. A holding tank shall be provided into which feed water can be
introduced. Provide an Operations and Maintenance (O&M) Manual for the specific pilot
plant delivered to the testing site.

14

Request for Qualifications.15-0127DW.Nov6.docx



e The pilot system shall operate on 480V, 3-Phase power (provide transformer if
necessary to meet this requirement).

o The pilot test unit shall be equipped with a membrane module(s) representative of the
proposed full-scale module. At a minimum, the testing module shall be identical to the
membrane configuration, chemistry, and size (including length of module, fiber
diameter, module diameter, and hydraulic configuration) as the associated full-scale
module.

e The pilot unit shall be equipped with feed and permeate turbidimeters and particle
counters as well as electronic flow and pressure measurement equipment to allow for
remote data logging of system performance.

o Deliver the pilot testing equipment to the site, unload, and coordinate arrival and
installation with the County.

e Provide on-site supervision of installation and startup (5 days, minimum). The Supplier
will respond to requests for technical assistance within one business day during the pilot
study.

e Provide at least one site visit per month throughout pilot study duration.

o Provide timely (24-hour response by phone, and if necessary 48 hour on-site
representation) on-site technical support to the pilot test program.

e Provide complete real-time access to electronic operating data from the pilot systems.
The County will not be restricted in its use of the data collected in this study. Raw
performance data shall be remotely downloadable and able to be imported into
Microsoft Excel.

o If any necessary repairs to the pilot plant cannot be made with over the phone guidance
from the Supplier within 48 hours, it is the Supplier's responsibility to perform the
repairs. Any pilot plant out of service for a total of 2 weeks over the course of the pilot
study may be considered unsuitable for use in the pilot study and the Supplier may be
asked to remove it from the site.

5.0 SCHEDULE

COMPLETION SCHEDULE (SUBJECT TO CHANGE WITHOUT NOTIFICATION)

Deadline for Clarification Requests (for | December 2, 2014 3:00 p.m. Eastern Time
the Request for Qualifications)

Statements of Qualifications Due December 9, 2014 3:00 p.m. Eastern Time

Notification of Prequalified Suppliers January 2015

Procurement Documents Issued April 2015

Technical Response & Price Offer Due | July 2015

Scope Negotiation Meetings July 2015
Proof Pilot testing August 2015 — November 2015
Final Membrane Supplier Selection February 2016

15

Request for Qualifications.15-0127DW.Nov6.docx



Manatee County Government

ATTACHMENT A — PROCESS FLOW DIAGRAM OF THE
LMWTP SURFACE WATER TREATMENT TRAIN



POWDERED
ACTIVATED
CARBON
PUMP
STATION
NO.1
LAKE MANATEE ||
RESERVOIR
PUMP
= STATION
NO.2
POWDERED
ACTIVATED
CARBON

POLYMER
LIME LIME
ALUM CHLORINE
FLASH ! FLOCCULATOR SEDIMENTATION PS;T
BASIN A
MIXER Bl
LIME
POLYMER
ALUM | \ME CHLORINE
i SEDIMENTATION
— BASINB POST
MIER »| FLOCCULATOR | = MIX
— BASIN

RETURN FROM
—— BACKWASH
WASTE PONDS

DECANT FROM
SLUDGE DRYING BEDS

CLARIFIER CLARIFIER
1 2

Note:

BACKWASH TO

48 o MULTIMEDIA
FILTERS
N 10-MG
T |STORAGE
TANK
BACKWASH| .
—»| PUMPS > 7 N
il e [
FROM GROUNDWATER | a4 HIGH
SOFTENING FACILITY SERVICE
N PUMPS
48" @
FILTER
INFLUENT POLYPHOSPHATE N 4 HOumEE
CHANNEL 48"
LIME 10-MG
STORAGE TO
- CHLORINE TANK DISTRIBUTION
AMMONIA
_ MULTIMEDIA
FILTERS (6) — TO LABORATORY
HIGH FLOWMETER
) CLEARWELLL ol SERVICE L "1 10 DISTRIBUTION
PUMPS
(3)
YYYY
[ o H e HIGH FLOWMETER
BLEND LEARWELL
> - »| SERVICE [ [~"L s 70 DISTRIBUTION
| cHAMBER [ B PUMPS
1 (5)
BACKWASH
| LICLEARWELL| | pumPs |, BACKWASHTO
A @) HOLDING POND
FLUORIDE
[ — HIGH FLOWMETER
SERVICE —{Z]—— TO DISTRIBUTION
—— MULTIMEDIA PUMPS
FILTERS (6) (5)
FIGURE 1
LAKE MANATEE WTP
FILTER UPGRADE

Upgrades planned as part of the Biological Roughing Filter (BRF) project are shown in
gray scale. The flow meter and valve upstream of alum addition for Train A and B are existing,
but are shown in gray scale because they will be replaced as part of the upcoming BRF project.

PROCESS FLOW SCHEMATIC

C c"“"q.v




Manatee County Government

ATTACHMENT B — FILTER BAY B PLAN AND SECTION



@ @ OR ® ® ® ®
| . BIMAD DOOR 157 & | f
4" T g | By
R frgr fe8 gt | ve T o A et e vt Tt | e
_______ I NCY NS 2 e S T ' ' i
1N concRETe I leer e il rer i & H] il 1 i :‘;l i"| T‘! In
[ Bt | st n
] ——— - =sox H————@
@15 ! / | ¥
b _ EALTERS g %
- i g; / PR FLOOR BL GATS | o}
¥ ' 1
5352
g é!Zg :
il i 3 ﬁ =
| \n ) T e = - @
D ¥ BE e L2005l
is Bl PIPE_aaLtey o ol R noan — | W
E; | N [&] P B wins 10 b6 x
HH L} FNORLOOK B 8080 ——y el
Lt 'l S
- — L O
_/
i : — FILTERS
FAL OO BL TS 4
o
© — | i : ! 3
! Clpg 1.5 Ro'e 3.y slitclies 8¥ fogl w8 sSfrelley ws Rl =
PANLAT SaS s | 1 i | i i
. P ORI p ; | i
0 ] stonace poom . B ' |
| = - oo el @‘I u
T —— 1 T C)
[EETA N - M | w1 H H .
_____________ I U S N - A S ) i B«
Taet L vt T Tag e Ve g Te - Telet | T 4
I T ; } }
e (B me= =
PN O
A o AT h . L e | Errme [=Te=1 .
et DA N LT fem 3| =)
"‘Q_’H ! | RUSSELL & AXON
1 @) NOT PART OF THIS CONTRACT i — Plavees — Arbimts
L - o | WATER WORKS PADJEGT
=T MEU MUNTEMANCE BULPG T - - FLTER BUALONG
RECORD DRAWING |waune covmy, - "™ " T34
PRICUCED FROM INFORMA T E e SEAL
L el BY  COMIRACTOR BRI
. THAGUDH HEUS — 630-761-04
oane g, A . SHERY
18 FLOOR  PLAN Cretnin S @
SIME IS O LA - — oF 130 i}
d Lo neus ot | meee de o0
Skt s 9 " 5 z L 8-

Each side of filter Bay B is 97 feet by 27.5 feet.




AN
ALAE—

OVESELTW |

nms-

T - e

T

307 PR EFE WA

FIFE 140" L3
T

L
MBI ——

— NG MR- S

e

TNt UF TERI WALL

- posy
FHLEY b T

\ ""Eu"Hr‘”' v R lan Fifse R
i E A

| e — =

- = . s : AF

ALY SERLINES

GEATHG =

,J
“INFLUEHT
FLavg

1L etg

L. 3 N am
BT 807 BN

\-

\,___,

Head space above
operating level is

approximately 8 feet.

Operating water depth

Filter box depth is
approximately 9 feet.

is approximately 7 feet.

it

-tl\nﬂ SLEtY"

L
§ siimase BIF 07 EEE Dve 43

A" PUTIE WASTE

-7 aoATuT o
]

IO B

\

= B

ft{.&'r sgs? =

#-& S8c0

S LI WkaH
WATEE waGTE




Manatee County Government

ATTACHMENT C — ANTICIPATED MEMBRANE FEED WATER

QUALITY DATA

Anticipated Membrane Feed Water Quality Data
Submerged Membrane System Prequalification

Manatee County Government

Parameter Units Value
5th 95th Average

Percentile | Percentile
Turbidity NTU 0.7 1.7 1.2
pH Standard Units 6.0 6.4 6.2
Total Organic Carbon mg/L 3.9 7.9 6.0
Specific UV m.L/mg 14 2.5 1.8
Absorbance
Free Chlorine mg/L as Cl, 0.5 1.5 0.9
Dissolved Aluminum ug/L 24 115 87
Dissolved ug/L 2 35 12
Manganese
Dissolved Iron mg/L <0.003 0.04 0.01
Alkalinity mg/L as CaCO; 5 30 14
Hardness mg/L as CaCO; 84 173 123
Notes:

(1) Data based on existing settled water quality; from regular sampling events from 2010 to 2013.




Manatee County Government

ATTACHMENT D — MINIMIUM BONDING REQUIREMENTS

The successful Supplier selected for the Full-Scale Membrane System Supply will be
required to meet the following minimum bonding requirements upon Notice of Intent to
Award the Full-Scale Membrane System Supply.

Performance and Payment Bonds

The successful Supplier will be required to furnish surety bonds using the Public
Construction Bond form prescribed in Florida Statute § 255.05, as security for faithful
performance of the Contract awarded for the Full-Scale Membrane System Supply and for
the payment of all persons performing labor and/or furnishing material in connection
therewith. Failure to provide the required bonds on the prescribed form may result in the
successful Supplier being deemed unresponsive. Bonds must be in the form prescribed by
Florida Statute § 255.05, and must not contain notice, demand or other terms and
conditions, including informal pre-claim meetings, not provided for in Florida Statute §
255.05.

Surety of such bonds shall be in amount equal to 100% of the Contract Award issued by a
duly authorized and nationally recognized surety company, authorized to do business in the
State of Florida, satisfactory to the County. Surety shall be rated as “A-“ or better as to
general policy holders rating and Class V or higher rating as to financial size category and
the amount required shall not exceed 5% of the reported policy holders’ surplus, all as
reported in the most current Best Key Rating Guide, published by A.M. Best Company, Inc.
of 75 Fulton Street, New York, New York, 10038. The attorney-in-fact who signs the bonds
must file with the bonds, a certificate and effective dated copy of power-of-attorney.
Performance and payment bonds shall be issued to Manatee County, a political subdivision
of the State of Florida, within ten (10) calendar days after Notice of Intent to Award.

In addition, pursuant to Florida Statute § 255.05(1)(b), prior to commencing work, the
successful Supplier shall be responsible and bear all costs associated to record the